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3DH1_Ant2_2441_30~1000
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E R§§247-QP
5&0\ | 15E RSS247-AVG
40.0 |
5 ! .I.
30.0
1
20.0 0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15E RSS247-QP LISN-060105-L 2023 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.162 46.96 -18.38 6£5.34 36.50 0.04 10.42 QP
2 0.162 33.66 -21.68 55.34 23.20 0.04 10.4Z Average
3%  0.180 51.75 -12.75 64.50 41.30 0.04 10.41
4 0.180 40.55 -13.95 54.50 30.10 0.04 10.41 Average
5 0.227 34.22 -28.35 6£2.57 23.80 0.03 10.39 QP
& 0.227 22.32 -30.25 52.57 11.90 0.03 10.39 Average
7 0.279 27.69 -23.16 60.85 27.30 0.04 10.35 QF
g 0.279 27.09 -23.76 50.85 16.70 0.04 10.35 Average
9 0.549 25.36 -20.64 56.00 25.20 -0.04 10.20 QP
10 0.540 18.76 -27.24 46.00 £.60 -0.04 10.20 Average
11 1.396 34.26 -21.74 56.00 24.30 -0.12 10.08 QP
12 1.396 21.76 —24.24 46.00 11.80 -0.12 10.08 Average
Sporton International Inc.(Kunshan) Page Number : Bl of B2
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.011
4
30.0
1
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E R55247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV a8 dBuv  dBuv B dE
1 0.176 48.36 -16.32 64.68 37.90 0.05 10.41 QF
2% 0.176 329.56 -15.12 54.868 20.10 0.05 10.41 Average
3 0.256 39.76 -21.80 61.56 29.41 -0.01 10.36 QP
4 0.256 30.46 -21.10 51.56 20.11 —0.01 10.36 Average
5 0.343 37.36 -21.77 59.13 27.10 -0.05 10.31 QF
& 0.343 27.56 -21.57 49.13 17.30 -0.05 10.31 Average
7 0.576 36.02 -19.98 56.00 25.90 —0.07 10.19 QF
8 0.576 27.02 -18.98 46.00 16.90 —0.07 10.19 Average
9 0.759 38.35 -17.65 56.00 28.31 -0.08 10.12 QP
10 0.759 29.65 -16.35 46.00 19.61 —0.08 10.12 Average
11 1.456 32.87 -23.13 56.00 22.90 -0.11 10.08 QF
12 1.456 21.27 -24.73 46.00 11.30 -0.11 10.08 Average

Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)

Sporton International Inc.(Kunshan) Page Number : B2 of B2
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srarronas. FCC RF Test Report

Report No. : FR3D2703A

Appendix C. Radiated Spurious Emission Test Data

Test Engineer : levi zhao Relative Humidity : 41~42:%
Temperature : 22~23C
Radiated Spurious Emission Test Modes
Mode (I|3\AaHng) ‘ Antenna ‘ Modulation Channel Frequency g::: RU | Remark
Mode 1 =~ 2400-2483.5 1 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 2 = 2400-2483.5 1 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 3 2400-2483.5 1 Bluetooth BR_GFSK 78 2480 1Mbps - -
Mode 4 2400-2483.5 2 Bluetooth BR_GFSK 00 2402 1Mbps - -
Mode 5 2400-2483.5 2 Bluetooth BR_GFSK 39 2441 1Mbps - -
Mode 6 2400-2483.5 2 Bluetooth BR_GFSK 78 2480 1Mbps - -
Summary of each worse mode
Mode Modulation Ch. (T\;Ec;) (dE?(/e/Im) (dléiun\}i;m) M(?jrg)in Pol. Zizk Result | Remark
1 Bluetooth BR_GFSK 00 238332  49.23 7400 | -2477 NV | PEAK Pass Ezgg
1 Bluetooth BR_GFSK 00 | 4804.00 39.76 74.00 -34.24 H PEAK | Pass | Harmonic
2 | Bluetooth BR_GFSK = 39 - - - - - - - Eggg
2 Bluetooth BR_GFSK 39 | 7323.00 42.98 74.00 -31.02 H PEAK | Pass @ Harmonic
3 Bluetooth BR_GFSK 78 | 2484.48 49.89 74.00 -24.11 H PEAK | Pass 2332
3 Bluetooth BR_GFSK 78 | 7440.00 43.06 74.00 -30.94 \% PEAK | Pass @ Harmonic
4 Bluetooth BR_GFSK 00 | 2365.51 49.19 74.00 -24.81 H PEAK | Pass Eggg
4 Bluetooth BR_GFSK | 00 @ 4804.00 39.72 74.00 -34.28 V | PEAK | Pass | Harmonic
5 | Bluetooth BR_GFSK = 39 - - - - - - - Eggg
5 Bluetooth BR_GFSK = 39 @ 7323.00 42.89 74.00 -31.11 \% PEAK | Pass | Harmonic
6 Bluetooth BR_GFSK 78 | 2487.67 49.98 74.00 -24.02 H PEAK | Pass Ezgg
6 Bluetooth BR_GFSK 78 | 7440.00 41.84 74.00 -32.16 H PEAK | Pass @ Harmonic
Sporton International Inc.(Kunshan) Page Number . Clof C17
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Report No. : FR3D2703A

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1134 134
a5 '\] 915
i | PRI '” LR TR
410 \ 650
nknh\l L ey A 1 A/C N Ay P, Ty L 8 W p b ik
Il ot e i . " - ]
Peak/Avg . 3 3!
163 163
Pl 213 A 2368, pLits 240 1000 1400. 1600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  fnt Cable Preap  Awx APos Thos Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndin B BN Bh B B & o dy MeBUnENE B B Bh B B B o dy
1 235459 48.9 74.00 -25.04 40.80 3196 7.85 36.85 6.0 126 239 PEAK T 2462.00 109,28 ------ ------ 9188 3211 7.12 36.83 6.6e 126 139 PEAK
1 235459 417 5400 -20.83 16.61 3196 7.85 36.85 6.00 126 239 AVERAGE R 67.09 3211 7.12 36.83 6.0 126 230 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1134 134
a5 \ 915
i \ FCBART 5 '” ORI T
410 l 650
48 i : e k § g AR P A e ;
Peak/Avg. 3 3!
163 163
Pl 213 Ay 2368, pLits 240 1000 1400. 1600, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  fnt Cable Preap  Awx APos Thos Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndin B BN Bh B B & o dy MeBUnENE B B Bh B B B o dy
1 238332 49.23 7480 -24.77 4091 305 7.1 36.83 6.0 266 258 PEAK T 2482.00 97,93 ----er -oeee- 89.53 3011 7.12 3683 6.6@ 266 259 PEMK
113330 M4 5400 -29.5 1612 3205 7.1 36.83 6.80 266 259 AVERAGE 1 MEnm 734 e - 64.74 3211 7.012 36.83 6.2 266 250 AVERAGE
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FR3D2703A

Pol. Horizontal Vertical
mL&v&I(ﬂBu‘lﬁn) o Leyel (dBuVim
1138 1134
a5 a5
i FCPHRTIEC o FCPHRTIE
6.0 640
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak e POV e oy :
SR
PP PRI
Avg 39 b
163 163
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (Miz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mkl BNe B BN Bh & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4304.00 39.76 74.00 -34.24 60.91 33.98 10.20 65.25 .08 -~ PEAK 1 4304.00 39.39 74.00 -34.61 60.54 33.99 10.20 5.5 0.08 - -~ PEAK
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Pol. Horizontal Vertical
1‘.““mel(|IB|J‘Hm) 0 Level (dBuVim)
1134 1134
18 5
B FECPART 5 i3 FEEPARTTRC
650 5.0
FCC PARTH5C (AVG) FCC PART15C (AVG)
48 9 ¥ Wu §
ity 7 "
Peak ) W_WWW o - NPT L
38 !
Avg
163 163
3000 000, 9000, 12000 16000, 18000 3000 6000, 9000, 12000 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o MedWn B B BN B & & & a ty
1 4882.08 39.87 74.86 -34.13 60.95 33.9 10.38 65.28 @@ - -- PEAK 1 4882060 39.48 74.0@ -34.52 6056 33.99 10.38 65.28 6.8 -~ -- PEAK
1 73300 429 74.80 -31.00 6184 35.78 170 66.48 .08 - -- PEAK 1 73308 4115 4.8 -32.75 59.31 35.78 172 66.48 .08 - -- PEAK
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Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1134 134
1
a5 /\ 915
i I PRI '” ORI T
410 , \ 650
B8k HJ I 1 8! o) It 'l i i
Peak/Avg. 3 3!
163 163
14 4528 Ueds U164 24882 2500 1000 1400. 1600, 200, 2600, 3o
Frequency (NHz) Frequency (MHz)
Linit Read  fnt Cable Preap  Awx APos Thos Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndin B BN Bh B B & o dy MeBUnENE B B Bh B B B o dy
1 243445 49.89 74.00 -24.11 4169 3251 7.26 36.95 6.0 126 237 PEAK T 2430.00 97,94 ----er ooeeee 89.16 3250 7.5 36.97 6.68 126 237 PEM
1 M3445 2518 5400 -28.98 16.30 352 7.26 36.95 6.00 126 237 AVERAGE 1 M30.80 7305 --eees oo 64.37 3250 7.25 36.97 6.0 126 237 AVERAGE
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Pol. Vertical Fundamental
IHLMNMWM) mLeveI{dBlNhn)
134 1134
a5 ﬂ 15 1
i I FCBART 50 i RCPART TR
il [ 80
0l } 1 0l et i
4 il : + L " - o h
Peak s Y,
163 163
4 U5k b4 164 4882 200 1000 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Llevel Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B B B B B B a iy MBWAEWE B BN B B B B a dy
1 249345 49.81 74.00 -14.19 4895 3.7 7.7 3098 6.6 238 269 PEAK 1 2480.08 99,17 ---em -eeeee 80.39 32.58 7.25 30.97 6.6 238 269 PEAK
1 M93.45 15.02 54.00 -18.98 16.16 32.57 7.27 36.98 6.8 3B 269 AVERAGE 1 2450.00 70.38 ------ ---e- 6160 32.58 7.5 36.97 6.80 238 269 AVERAGE
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Report No. : FR3D2703A

Pol. Horizontal Vertical
mL&v&I(ﬂBu‘lﬁn) 0 Level (dBuVim)
1134 1134
18 5
B FECPART 5 i3 FEEPARTTRC
650 65,
FCC PARTH5C (AVG) FCC PART15C (AVG)
m Lo i
Peak 1_-‘" JMZ yoe W L 1 " g
38 !
Avg
163 163
3000 000, 9000, 12000 16000, 18000 3000 G000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MlHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Meddm BN B BN B & & & o MedWn B B BN B & & & a ty
1 4966.08 40.28 74.80 -33.72 6L.17 34.82 10.40 65.31 8.8 -~ -- PEAK 1 4966.00 40.60 74.00 -33.40 6149 34.82 10.40 65.31 @.80 -~ -- PEAC
1 TMG.00 4177 7408 323 60.06 35.74 1.7 66.81 8.0 - -- PEAC 1 744000 43.06 74.00 -38.94 6135 35.74 1078 66.81 8.8 - -- PEAC
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FCC RF Test Report Report No. : FR3D2703A

Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1134 134
a5 915
i \ BRI 5 '” FCPRTTRC
410 I 650
§ R T e ! —— il gt o
Peak/Avg. 3 3!
163 163
Pl 213 Ay 2368, pLits 240 1000 1400. 1600, 20, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  fnt Cable Preap  Awx APos Thos Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndin B BN Bh B B & o dy MeBUnENE B B Bh B B B o dy
1 2365.51 49.19 74.00 -24.81 40.97 32.00 7.07 36.85 6.0 108 60 PEAK T 482,00 94,35 ----er -oeee- 85.95 3211 7.12 3683 6.0 168 60 PEMK
1 2365.51 4.8 54.00 -20.60 1613 32.00 7.7 36.85 6.00 100 6B AVERAGE 1 MB2.00 69.56 ------ --oee- 6116 3211 7.12 36.83 6.0 180 60 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim)
1134
a5
§ FECPRT TR
410
al ! Lot
SR : ” R | P e
Peak/Avg. 2
1 kl
Pl 213 Ay 2368, 800, prii 3o
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux Read  Ant Cable Preanp
Freq Level Ling Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wedindih B B G B B B o g Winddn B Bl @ B B B o dg
1 238462 48.72 74.00 -25.28 40.40 2.5 7.18 36.83 6@ 186 e PEAC | 1 2402.80 98.43 ---ee- e 9.63 311 7.12 36.83 6.6 360 PEAK
2 23462 23.93 54.80 -30.07 15.61 2.5 7.18 36.83 6.0@ 186 3G AVERAGE | 2 2482.00 7364 ----e- - 65.24 3211 7.12 36.83 6.be 360 AVERAGE
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Pol. Horizontal Vertical
mL&v&I[ﬂBu‘lﬁn} o Leyel (dBuVim
1138 1134
a5 a5
e ORI e ORI
6.0 640
FCCPART15C (AVG) FCCPART 15C (AVG)
Peak o PPERER L, ‘
i WPURUNRIIC Al
Avg 39 b
163 163
3000 G000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mkl BNe B BN Bh & B & o0 @y MdnBNe B BN Bh & B & o &g
1 4304.00 39.33 74.00 -34.67 60.43 33.98 10.20 65.25 .00 -~ PEAK 1 4304.08 39.72 74.00 -34.28 60.87 33.99 10.20 65.25 @.00 - -- PEAK
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Pol. Horizontal Vertical

1‘.,A“mel(lIBu‘ﬂm) 0 Level (dBuVim)

1134 1134

18 5

B FECPART 5 i3 FEEPARTTRC

650 5.0

FCC PARTH5C (AVG) FCC PART15C (AVG)

448 W § . Ll
Peak ’ s sy ]

38 !
Avg

163 163

3000 000, 9000, 12000 16000, 18000 3000 6000, 9000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
W & BN Bh & B B w g Mo & BN Bh & B B o g
1 4882.08 39.49 74.86 -34.51 60.57 33.9 10.38 65.28 @@ - -- PEAK 1 488200 39.67 74.8@ -34.33 607> 33.9 10.38 65.28 @@ - -- PEAK
1 73300 4239 74.80 -31.61 60.45 35.78 170 66.48 .08 - -- PEAK 1 73308 42.89 4.8 -31.11 6095 35.78 172 66.48 .08 - -- PEAK
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Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuVim)
1134 134
a5 915
83 /-\ 8.
1 FCCPART45C) FCCPARTA5C
50 } \ 650
133 ; ik / ! gl o Joaritsd
{ il il L et i dpie? ¥
Peak/Avg. 3 3!
163 163
14 4528 Ueds U164 24882 2500 1000 1400. 1600, 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Read  fnt Cable Preap  Awx APos Thos Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndin B BN Bh B B & o dy MeBUnENE B B Bh B B B o dy
1 2M487.67 49.98 74.00 -24.82 4L16 354 7.26 36.95 6.0 103 124 PEAK T 2430.00 92,60 ------ ------ 83.82 3250 7.5 36.97 6.0 103 124 PEM
1 M37.67 2519 5400 -28.81 16.37 3154 7.26 36.95 6.00 103 124 AVERAGE 1 M430.00 6781 ----- oo 59.03 3.5 7.25 36.97 6.2 183 124 AVERAGE
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1134 134
w5 /_\ w5 1
i 1 BRI 5 '” FCPRTTRC
410 ! \ 650
| 1
430 1 | [ . L Bt o
bbbl et A
Peak/Avg. 3 3!
163 163
14 4528 Ueds U164 24882 2500 1000 1400. 1600, 20, 2600, 300
Frequency (NHz) Frequency (MHz)
Linit Read  fnt Cable Preap  Awx APos Thos Linit Read  Ant Cable Preanp  Aux APos  TPos
Freq Level Ling Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MBWndin B BN Bh B B & o dy MeBUnENE B B Bh B B B o dy
1 2497.88 49.31 74.00 -24.69 40.43 3159 7.18 36.99 6.0 301 171 PEAK T 2430.00 95,82 - ------ 8.4 3050 7.5 36.97 6.0 el 171 PEM
1 M97.88 24.50 5400 -20.48 15.64 3159 728 36.99 6.80 381 171 AVERAGE 1 M30.80 711 ---ees oo 62.45 3250 7.25 36.97 6.0 301 170 AVERAGE
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Pol. Horizontal Vertical

1‘.,A“Le\nzl(llBu‘ﬂm) 0 Level (dBuVim)

1134 1134

18 5

B FECPART 5 i3 FEEPARTTRC

650 5.0

FCC PARTH5C (AVG) FCC PART15C (AVG)

4k o~ :

Peak | ‘ O it [T T
Pagenia?

38 !
Avg

163 163

3000 000, 9000, 12000 16000, 18000 3000 G000, 9000, 12000 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
W & BN Bh & B B w g Mo & BN Bh & B B o g
1 4%60.06 39.80 74.86 -34.14 60.75 34.82 10.48 6531 @@ - -- PEAK 1 4%68.00 40.22 74.8@ -33.70 6111 34.82 10.48 65.31 .8 - -- PEAK
1 744h.0@ 41.84 7480 -32.16 6013 35.74 178 66.BL .08 - -- PEAK 1 7440.08 41.37 4.8 -32.63 59.66 35.74 178 66.8L .8 - -- PEAK
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Pol. Horizontal Vertical
M Ll
i 138
75 s
3 B3
FOPART15C FCC PARTH5C
T |
Peak %1 $0
FCC PART15C (AVG) FCC PART 15C (AVG)
Avg 14 ﬁﬁﬁ 44 e m
— " e A T e MWW’WWWM by R 0]
i i
18 1
14000 10400, 10800, 1, 13600, 14000 18000 18400, 20800, . 1300, 2500
Frequency (MHz) Frequency (M)
Note: Only the worst case has assessed 18G ~25GHz to test.
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
[
I
4
1 M e LT M LTATTIAIER
Peak \J \,U
QP
30 100. 200. 300. 400. 500. 600. 700. 800. 900. 100 200, 300, 400, 500. 600. 800, 900.
Frequency (MHz) Frequency (MHz)
ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna T/Pos
Freq Llevel Limit Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Remark
T Wiz dBu¥/m @B dBuV/n dBW dB/m  dB @B on deg T Wiz dBW/m BdB/m B dB/m B B om  deg
1 149.31 26.10 -17.40 3972 1711 1,63 3236 - - Peak 1 40.67 31.25 -8.75 40.00 43.58 19.27 0.59 === Peak
2 239.52 33.01 -12.99 45.90 17.38  2.09 32.36 -== Peak 2 231.76 17.56 -18.44 46.00 41.29 16.58 2.05 === Peak
3 326,82 31.92 -14.08 4219 19.70 2.4 2.4 === Peak k] 497.54 26.93 -19.07 46.00 32.53 23.93 3.0t === Peak
4 633,34 29.54 -16.46 2.4 26,49 341 3260 === Peak 4 647.89 18.57 -17.48 46.00 3119 26.48 344
5 749.74 30.55 -15.45 3.03 2821 370 3239 - - Peak 5 739.07 29.53 -16.47 46.00 30.21 28.08 3.67
& 947.62 32.28 -13.72 28.22 30.94 415 31.03 - - Peak [ 905.91 31.83 -14.17 46.00 30.12 29.18 405
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Appendix D. Duty Cycle Plots

DH5 on time (One Pulse) Plot on Channel 00

Spectrum Analyzer 1
Swept SA

KEYSIGHT e oc
‘ = ;Ilgn Oﬁ.

1 Spectrum

Scale/Div 10 dB

1+

Center 2.402000000 GHz
Res BW 1.0 MHz

5 Marker Table v

Mode Trace Scale
N 1 t
A1 1 t
Al t

(8)
(A)

acm?

Spectrum Analyzer 1
Swept SA

KEYSIGHT [nput RF
Coupling: DC

i+

1 Spectrum
Scale/Div 10 dB

Trace 1| Pass

Center 2.402000000 GHz
Res BW (CISPR) 1 MHz
w9~ mM?
Note:
1.
2.
3.

Input Z: 50 Q
Corrections: Off
Freq Ref: Int (S)

Input Z: 50 O
Corrections: Off
Freq Ref: Int (S)

#Atten- 10 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Ref Level 106.99 dBuV

#Video BW 1.0 MHz

X Y
2,140 ms 80.70 dBUV
2.880 ms (A) 0.1014 dB
3.750 ms/(A) 0.01176 dB

Function

Feb 01, 2024
8:65:55 AM

#Atten: 10 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Ref Level 106.99 dBpV

#Video BW 1.0 MHz

Jan 31, 2024

11:24:05 PM

#Avg Type: Power (RMS

Trig: Free Run W

Span 0 Hz|
Sweep 10.0 ms (1001 pts)

Function Width Function Value

#Avg Type: Power (RMS|
Trig: Free Run ww

PPPPPP

Span 0 H
Sweep 100 ms (1001 pts

3 A
LY 5

DH5 has the highest duty cycle worst case and is reported.

o]

Marker

Select Marker
Marker 3

Delta Marker
(Reset Delta)

Marker Table
On
Off

<

Peak
Search

Pk Search

Config
Delta (A)

Properties
Fixed
Marker
off Function

Marker—

Counter

Marker Settings
Diagram

All Markers Off

Couple Markers

Select Trace
Trace 1

Trace Type

Clear and Write

<

Clear / Write

Detector
Trace Average

Math
Max Hold

Trace

Min Hold Function

Normalize

View
Blank
Background

Trace Settings
Table

Worst case Duty cycle = on time/100 milliseconds =2 * 2.88 / 100 = 5.76 %

Worst case Duty cycle correction factor = 20*log(Duty cycle) = -24.79 dB
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